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No : CT14-080161

TEST REPORT

Test Results

Results
Items Testing Methods
No.1 No.2
Gas toxicity | Time tq Incap‘ablilnty of 12:38 14:27 KS F 2271:2006
test moving (min : s)

¥ Description of specimen : BODAQ interior film, (10 mm)
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bt (1
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No : CT14-080161
Test Results

W Gas toxicity test result

Test No. of Ti i i
Stock Sex Average weight (g) o
Nice of moving
No. 1 [+] Fenale 19 12 nin 3 s
Mo, 2 1GR Fenale 19 14 nin 27 s

Test sample : Standard sample (Asbestos perlite)}

<Gas temperature>

Test No. of Mice Stock Sex Average weight (o)
0.0 3.0 27.8 -2.2
60.0 70.0 65.1 -4.9
120.0 - 85.0 87.7 2.7
180.0 100.0 98.7 -1.3
240.0 140.0 142.6 2.8
300.0 170.0 171.6 1.6
380.0 195.0 183.6 -6.4

<Gas temperature graph>

200
Standard temp.
iN Testing box temp.
© 150-{| Stack temp.
:
S 100+
[~%
£
2
50+
S ES B B B S S o e e e e o e e e e S

0 30 60 90 120 150 180 210 240 270 300 330 360
Time (s)

- Continued -

- Page 3 of 5 -

2 AIP-20-01-06(2)



TEST REPORT

No : CT14-080161
Test Results

Test No : No. 1

Time (s)  Box temp. (C) Gas temp. (T) No. of mice Time to
0.0 25.8 3.8 ']} 12min11s
60.0 28.1 113.2 w2 14min58s
120.0 29.6 . 130.9 N3 14mini4s
180.0 30.6 139.5 M 11min54s
240.0 1.6 197.5 us 14nin08s
300.0 32.2 222.5 M5 14nin59s
360.0 32.8 241.0 M7 13nin52s
] 13nin38s
Average 13nindds
Standard O1nin05s
deviat ion 12ni n3%s
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No : CT14-080161
Test Results

- TEST REPORT

Test No : No. 2

Time (s)  Box temp. ('C) Gas temp. (TC)
0.0 27.8 31.1
€0.0 29.0 89.7
120.0 30.2 19.7
180.0 31.3 131.2
240.0 32.0 194.7
300.0 32.6 216.4
360.0 33.0 238.7

Temperature (C)

No. of mice Time to
N1 14min50s

M2 14min51s

% 14nind7s

' 14aindbs

') 14ain06s

s 14ain53s

w 14aind1s
us 14ninS8s
Average 14nind3s
Standard 00nini6s
daviation 14nin27s

[ |
Standard temp. —~—
200-]| Testing box temp. {
Stack temp. |
150 1
!
100 1
50 E
1
LI S S S B e S S e S S S S S S GI S S S Smn Gum mne S G s mun mes e s b b |
0 30 60 90 120 150 180 210 240 270 300 330 360
Time (8)
1 A& 4 i 2 Iy
5 T T T T T T
=3 - ik 'Y LA B R RERM
Za i 4 |
§ 5 T T T
& '
7
8 - | P | A BLEITH
¥V 70 v R R, T, T | B 0 % U ELCH i ' T ¥ T T v T L |
[} 1 2 3 4 5 7 8 9 10 11 12 13 14 15
Time (min)
-END-
-Page Sof 5 -

2 AI0P-20-01-06(2)



